PM130 PLUS Powermeter Series
PM130P/PM130EH

CERTIHCATIONS




SATEC Instruments Types Statement

SATEC

Powerfal Solations

DECLARATION

I HEREBY DECLARE THAT THE FOLLOWING PRODUCTS:
PM130P PLUS

ARE IDENTICAL ELCTRONICALLY, PHYSICALLY, AND MECHANICALLY
TO:

PM130EH PLUS

Please relate to them (from an EMC point of view) as the same product.

Thank you, (

Al AF 2007
Dany Shacked
Projects Manager

SATEC LTD.
ISRAEL

DIXIN N N"WYN IR | Har Hotzvim Industrial Park
789100 'NY | 7 Hamarpe St.
91450 07w 45022 7"N | POB 45022 Jerusalem 91450 Israel
02-5812371 0p9 02-5411000 70 | Tel. +972-2-5411000 Fax +972-2-5812371
www.satec.co.il | satec@satec.co.il




ISRAEL Accuracy and Insulation Tests Certification per IEC 62053-22 class 0.5S
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Test Certificare

Page | of ¥ Date: [0/4072007 Test Certificate No.: /67-2007

According to procedure No, nw And/or according to requirement: 29-2007
Date of acceptance: 25062007 Deseription of tested item: Power Meter
Manufacturer: S47TEC Type: PAMI30 PLUS Serial Noz 72446, 72447

Status: pew

Customer: S47TEC Address: Har Ha-izofim, Science Based Indusirial Park,
POBox 45022, Jerusalem 91430, Israel.

Envirenmental conditions: Ambieni femperaiure: 23°C+2°C; relative humiditv: 5096+ 200%,
Method: Comparison with refevence standard
Suggested next test date: n'a

List of main equipment used for the calibration

Description/ Type Manufacturer Serial number | Test date
RMM 3000 Zera 7/5302 32006
| MTs 320 Zera 75130 | 6:2007
9500 F.W.Bell 74342 | 1172004
UNITEST BEHA K2251/19 | 22007
UH 28 M  RB 74009 2/2004
GP3050 SCHLUMBERGER 75098 62007
VCL 4034 MH VOTSCH 7/5282 9/2006
51-548-1  ZERA 73671 ! 1172004
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Cemtral Metering Unil — Standard Laboratory
17, Ha-Lechi S, Beoci-Brag 51290
Tel. #9723 6174859 Fax +971 3 6174'M4

Test Report
No. 167-2007

DATE: 200707

| Number of pages: 2ar9

Test report of samples "Power Meter PM130 PLUS"

List of samples

Rated [
Refarence Refarence
Serial (maximumy}
‘ Manufacturer Type T voltage, current, frequency,
v & Hz
PM130 724448
| SATEC PLUS 724447 230/400 3 % 8(10) | a0
List of performed tests
[ # item in . 3
IEC§2053- | 1 Item In
IEC&205 Test Pass/No pass # test
22- class
2-11
05s
Error due to wvaration of the
8.1 - St Pass 1
Error due to armbisnt
8.2 temperature variation Pass =
g2 - Error due to voltage variation Pas‘f_ 3.
| 82 Error due to frequency variation Pass .,
Error due to reversed phasae
8.2 - sequence Fass 5.
5.2 - Error due to voltage unbalance Pass 3.
Error due ko harrmonic
B21 - components in the current and Paszs T,
voltage circuit
Emror due to sub-harmonics in
22 the a.c. current circuit | Pass i N
Emor due to magnetic indication
s i of external origin 0.5 mT el o
Test of inital start-up of the
B31 | meter Pass 10.
7.4 733 | AC wvoltage Insulation test Pass 11,
Impulse voltage tests for circuits
1 T5e and between the circuits Foss 12,

Expanded uncertainty of energy error; 200ppm at PF =1 and 250ppm at PF = 0.5

[zrael Electric Co., Standards Laboratory, Benei-Braq 51200, Halechi stir. 17, Isragl Tel. 972- 3- 6174850




EMC Tests Certification per IEC 61000-6-2

Approved to ISO/IEC 17025

Cert. No. 1152.01

EMC Test Certificate

Certificate No Page Date of Issue
K72790.01 il 01 May 2007
Applicant Satec Ltd.

Tested to CISPR 22: 2005, Class A
EN 81000-6-2: 2001
IEC 61000-4-2: 2001
IEC 61000-4-3: 2006

IEC 81000-4-4: 2004
IEC 61000-4-5: 2005

IEC 61000-4-6: 2008

IEC 61000-4-8: 2001

Air Discharge, 8kV

Contact Discharge, 4kV

(80-1000 MHz), 10V/m

80% A.M. by 1kHz

2kV Power Lines, 1kV Signal Lines

COM. Mode; 1kV, Dif. Mode; 1kV Power Lines
2kV Signal lines

(0.15-80 MHz) 10VRMS, 80% A.M. by 1kHz
Power and Signal Lines

30A/m, 50Hz

Certified Product

EXL-T: Power Meter
Model: PM130EH PLUS*
Serial No.: Not Designated

* See customer’s declaration dated 18 April 2007 in ITL test report no. E72790.00.

This is to certify that the product specified herein has been tested and found compliant

with the requirements noted above.

—~—

Signature:

D. Yadidi
EMC Test Engineer

ITL091 Rev 1.6 26/06/05

I.T.L. (Product Testing) Ltd.

HEAD OFFICE& PRODUCT SAFETY LAB| EMC LABORATORY

1Batsheva St. F.O.B 87 Kfar Bin Nun 92780

Lod 711001 SRAEL.

Tel: 972-8-9152100 Fax: 9728-2152101 Tel: 9728-8797799 Fax 9728-S7S7 702

bl
Signature: ,_] / (
I. Raz B
EMC Laboratory Manager
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4. Summary of Test Results

Test

Results

Conducted Emissions
CISPR 22: 2005 Class A

The E.U.T met the performance
requirements of the specification.

The margin between the emission
levels and the specification limit
was, in the worst case, 10.9 dB for
the phase line at 0.51 MHz and
10.7 dB for the neutral line at

0.64 MHz.

Radiated Emissions
CISPR 22: 2005 Class A

The E.U.T met the performance
requirements of the specification.

The margin between the emission
level and the specification limit
was 6.4 dB in the worst case at the
frequency of 182.20 MHz, vertical
polarization.

ESD

IEC 61000-4-2: 2001
Air Discharge, 8kV
Contact Discharge, 4kV

The E.U.T met the
performance requirements of
the specification.

Radiated Immunity The E.U.T met the performance
(80-1000 MHz) requirements of the
IEC 61000-4-3: 2006 specification.
10 V/m, 80% A.M. by 1kHz
EFT/B
IEC 61000-4-4: 2004 The E'U'T metfth}f performance
2kV Power lines, 1kV Signal lines requyemgnts ot the
specification.
Test Report E72790.00 Satec Ltd. Page 12 of 49

ITL NEWINDMAS Ver 1.20 Dec 27 2006
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Summary of Test Results (cont’d.)

Test Results
Conductive Surges The E.U.T met the performance
IEC 61000-4-5: 2005 requirementg of the
Differential mode; 1kV Speciﬁc-ation.

Signal lines, 2kV

Conducted Disturbances The E.U.T met the performance
(0.15-80 MHz) requirements of the

IEC 61000-4-6: 2006 Ficat;

10 VRMS. specification.

80% A.M. by 1kHz

Immunity to Magnetic Field The E.U.T met the performance
IEC 61000-4-8: 2001 requirements of the
30 A/m, 50Hz . R

specification.

Test Report E72790.00 Satec Ltd. Page 13 of 49

ITL NEWINDMAS Ver 1.20 Dec 27 2006




[.T.L (PRODUCT TESTING) Ltd.
HEAD OFFICE, SAFETY & TELECOMS LABS.
26 Hacharoshet St., POB 211
Or Yehuda 60251 ISRAEL

| Tel. 972-3-5339022

| Fax.972-3-5339019

A TIRTR TR0

EMC LABORATORY
Kfar Bin Nun 99780
ISRAEL

Tel. 972-8-9797799
Fax. 972-8-9797702

Email: standard@itl.co.il, Web Site: http://www.itl.co.il

TO: Satec Ltd.
ATT: Dany Shacked
FROM: Moshe Henig
DATE: 22 July 2007

Model: Power Meter PM130EH PLUS=*

Dear Danny

This is to confirm that the subject product has been submitted to us for engineering

evaluation for STD: IEC 62052-11
The following test were performed:
1. Insulation Impulse Voltage.

2. 6kV surge 1.2/50 signals with - source impedance of 500 Ohm+/- 50 Ohm
Impulse was applied 10 times one polarity and then repeated with the other

polarity.

3. No failures were observed during the above test.

AL,

Cert. No. 1152.01

ELA No. 207
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A Divasion

ITL is an independent test laboratory, certified to ISO/IEC 17025:1999, 1S09002 and EN4500 e

International agencies and institutions that certified ITL include ISRAC, UL,

MET, FCC, Industry Canada, A2LA, TUV, MedCert, and NATA.

*Model PM130EH PLUS is Identical to PM130P PLUS See customer declaration.

Moshe Henig Dipl. Ing. SMIEEE NCE
Senior Compliance Engineer

Elie Avital BSEE MBA
Safety division Director

'MET.
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INDIA Accuracy Tests Certification

Form No | NTHISLICALIF/SA

AR SR
SUHIFIT ATH, W1 T ST ferawor Hsirem
Government Of India
Ministry Of Consumer Affairs , Food and Public Distribution

T qA 70T AT (PEIT &15T)
National Test House

SATH-T.OY,, G9-5, Tree o 98, Frasar-700 091
Block - CP , Sector - V, Salt Lake City , Kolkata - 700 091

Phone No : 91-33-2367-3429 / 3430 / 3431/ 3871/ 9741 / 3308 , Fax No : 9133 2367- 3871/3308
email : nthsal@wb.nic.in
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Government Of India

— O 98T e (et £5)

o rE

National Test House (Eastern Region)

sATE-EH., ARe-5, Tiee aw R, RTHE1-700 091,
Block - CP, Sector -V,Salt Lake City,Kolkata - 700 091,

FORM NO :NTH/SL/F/5

NABL ACCREDITED LABORATORY

&' g CALIBRATION CERTIFICATE
4 of THREE PHASE ENERGY METER
Certificate No.

Date

NTH(ER)/CAL(EL)/2008/0017 24.04.2008

Date of Calibration Page
23.04.2008 01
Issued to

Party's Ref. No.

1. Description & Identification of EUC*

2. EUC” received on
3. Test Procedure followed

4. Environmental Conditions

5. Major Standards Used
6. Traceability of Measurement
7. Calibration Carried out at (NTH/On site)

8. NTH Identification Mark on the Label

Calibrated by Checked by
V. Sivaguru Avijit Das
SA(Elect) Sc.SC (Elect)

Ny,

No. of Pages
02
M.Is.M.S Control & Systems Pwvt. Lid,,
311, Ahitipukur Road,
Kolkata = 7000018

MBCS/08-09/1701/055939
Dated. 22.04.2008

Threg Phase Energy Meter
Model: PM130EH PLUS
Make: SATEC

Serial No., 737363

22.04.2008
NTHAVATTIO1 and on the lines of IEC: 82053

~22{2003)

Temperature; 2581 deg C
Relative Humidity; 65+ 75%

Retek Power/Energy Calibrator; USA.
NPL, New Delhi
NTH

NTH(ER)/CAL(EL)/2008/0017

Pl

Approved by
Avijit Das
Sc.5C (Elect)



HHE SRR
Government Of India

U286 National Test House (Eastem Region)
sarR-HL ., GRT-5, T A R, SewE-700 091,
Block - CP, Sector -V,Salt Lake City,Kolkata - 700 091.

CALIBRATION CERTIFICATE

‘J h & L, of THREE PHASE ENERGY METER
Certificate No. Date
NTH(ER)/CAL(EL)/2008/0017  24.04.2008
Date of Calibration Page No: of Pages
23.04.2008 02 "
. As desired the sample was subjected fo accuracy test of energy, on the
9.Results of Test: lines of IEC: 62053 — 22 (2003) and the results given below:

Parameter: AC Power at 110V, 1A at 50Hz

Error limil
Valug of Error sk

FORM NO :NTHISLIFI5

X S Power per |[EC: Expanded
ShiNo. i+ Sreoified Cuttent” ¥ L Cﬁ‘f;m °'°f;‘*d 62053 =22 Uncertainty, ks2
; (20031in %
| =
0:01 In <1< 0.05 I, UPF 007 I, 0.38 +04 6.17E-03
2 00451, 0:35 +0.4 6.80E-03
3 0.051n <1<l UPF 0:05 |, 0.18 £+0.2 B5.24E-03
4 S £0.2 1 47E-02
5 {J.SLQQ 0.02 1, 0.44 +0.5 1.02E-03
0.8Lead 021, : ; -
6 A o002 0:48 +05 1 50E-03
7 . O5lag 0094 | G44 +0.5 9.82E-04
8 i D.8Lead il £.09 J5 [57 B4ES | 0.5 1.84E-03
g @5lag’ " 01, 024 +03 2,14E03
D.8Lead -
10 OIINSIEL o (5 i 023 £03 1.84E-03
11 0 5Lag s> 08 £0.3° 284503
19 0.8Lead o i BEE £03 1.62E-02
13 0.25Lag 7 oA Iy 0.45 £05 4 10E-03
y 0.5Lead ; E-
14 Pifsis ) 5Lea 0t Iy D42 +08 3.20E-03
15 0.25Lag T 0.43 +05 4. 71E-02
18 0.5Lead I D.44 +05 4.65E-02

EUC* < Equipment Under Calibration
The meter complied to the requirements of CI. 8.1 of IEC: 62053 - 22(2008) for accuracy - 0.2 S Class
10. Next calibration due en: 23,04.2009

R o s 00,
Calibrated by Checked hy Approved by
V. Sivaguru Avijit Das Avijit Das”

SA(Elect.) 8c.SC {Elect) S¢SC(Elect.)



RUSSIA Type Approval Certification

CUCTEMA CEPTUO®UKALIUU TOCT P
TOCCTAHAAPT POCCHUHU

CEPTUDUKAT COOTBETCTBUA

T Ne POCC IL.ME65.B01271

Cpok AeficTBHSE ¢ 14, 09. 2007 no 14, 09.2010
6974599
oprat no ceptudnkanuu  F OCC. RU. 0001. TIME6S
Opran mo cepTubHKanny cpeacts uaMepeHui “Comer” AHO “Tlorok-Tect”

(OC *Comet™)
119361, Mocksa, yn. OzepHas, 46 Ten.: (495) 437-29-22

MPOAYKLIM S
[TpuGop a3 u3mMepeHuil MoKkazaTeNeH KauecTha H YUETAa AMEKTPAYSCKON rop OK 005 (OKI):
saeprud PM130P PLUS, PM130EH PLUS 42 2860

CepHHHBIH BEINYCK

COOTBETCTBYET TPEBOBAHUAM HOPMATHBHBIX AOKYMEHTOB
I'oCT P 52320 (MDK 62052-11:2003)

koa TH BOA Pocown:

9028301900

H3TOTOBUTEAL
SATEC Ltd. M3paune
Har Hotzvim Science Based Industrial Park P.O. Box 45022 Jerusalem 91450 Israel

CEPTUOHUKAT BBIAAH

SATEC Lid, M3pauns

Har Hotzvim Science Based Industrial Park P.O. Box 45022 Jerusalem 91450 Israel
Ten: +972-2-5411000, daxc: +972-2-5812371

HA OCHOBAHHWH

porokoen
Ne 0526 ot 07.09.2007 Henbitarensian Aabopatopis AeKTPONPOIVK LK POCC RU.O001.21IMIO37
000 "TECT2I" Pocens 249035 ObHuuck

Kanysckan o0n. np. Jlenwna, 1. 127, ofuc 513

B.H.Anuaun

VIHLALMAE | MRS

O.B.Kpyz

HLALATLI | CpARARIS

AT UMEET I0PHAHYECKYIO CHAY Ha BceH TeppHTopHn Poccuiickon Deaepanun




CUCTEMA CEPTUOUKAILINU TOCT P
TOCCTAHAAPT POCCHUHU

CEPTUDUKAT COOTBETCTBUSA

¥ Ne POCC IL.MEG65.B01271

Cpoxk AeficTBHst ¢ 14,09, 2007 mo 14,09, 2010
6974599
OPTAH IO CEPTUDHKALIUU POCC. RU. 0001. 11ME65

OpraH no cepraduxaniy cpejacts uiMepenu “Comer” AHO “Tlotok-Tect”

(OC “Comer”)
119361, Mocksa, yin. Ozepuas, 46 Ten.: (495) 437-29-22

[TPOAYKLIHSL
[pubop s n3mepenni nokasarene KagecTBa H YUETA AMEKTPHYSCKOH roa OK 005 (OKIT):
sueprud PM130P PLUS, PM130EH PLUS 42 2860

CepHHHBIH BBINYCK

COOTBETCTBYET TPEBOBAHHMAM HOPMATHUBHBIX AOKYMEHTOB
I'OCT P 52320 (MDK 62052-11:2003)

kopa TH BOA Pocown:

9028301900

H3TOTOBHUTEAD
SATEC Ltd, Uspanne
Har Hotzvim Science Based Industrial Park P.O. Box 43022 Jerusalem 91450 Israel

CEPTUHOHUKAT BBIAAH

SATEC Lid, Hspauis
Har Hotzvim Science Based Industrial Park P.O. Box 45022 Jerusalem 91450 Israel
Tem: +972-2-5411000, hare: +972-2-5812371

HA OCHOBAHHWH

[porokon

Ne 0526 o7 07.09.2007 HenbiTatenstan 1adopaTopis NeKTPONPOAYE KK POCC RU.DOO1.21MIO37
000 "TECTIM" Poccena 249035 Obmumck
Kany#ckaa obn. np. llenvna, 1. 127, oduc 513

B.H.Aniun

ML T AR

O.B.Kpyz

AHLALEAGLT | CDARARIR

AT UMEET K PHAHYECKYIO CHAY Ha BCeH TeppuTopuH PoccHickoin Depepanuy




CE Declaration Of Conformity

Declaration of Conformity

The Manufacturer of the Products covered by this Declaration is

'! SATEC

SATEC LTD.
Har Hotzvim Industrial Park
POB 45022 Jerusalem 91450 ISRAEL

The Directives covered by this Declaration
33 flectromagnetic Compa wn, «Jrr clive, as omendged
(O Low Voltage Equipment directive, amended by $3/68/EEC

The Products Covered by this Declaration

PAM IS0 PLUS series: PM130P PLUS, PM130E PLUS, PM130EH PLUS, all models with 3
power supolies options: ACDC, 10C and 23DC

PII30 PLUS add-on modules: 4DI/2DO, 4A0, TOU, TOD, ETH, PROFIBUS
The Basis on which Conformity is being Declared

We hereby declore under our sole responsibility that the products identified above
{ w-, with the protection requirements of the EMO directive ang with the

principal elemeants of the safety objectives of the Low Voltage Equipment directive,
anel that the following stan cmrds, have been applied:

Electromagnetic Immunity:
JEC 61000622
(B & 1000-4-2 el
1EC $1000-4-3 level

Electrostatio Discharngs
: Radioted Electromagneatic RF Felos
= ric Fast Transient

EC S1000-4-5 level 3 Surge

EC $1000-4-6 level 3 Cond,

IEC 41000-4-8: Power Fregue
Electromagnetic Emission:
EC 61000-6-4: Rodioted/Conducted ¢loss A
IEC CISPR 22 Radioted/Conducted closs A

Sc:faty*

*ma ;

;,.;t {2

42
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o Raclio Fr
wy Magnetio

1B 6
AC andd Impulise insuiotion by IBC 42052
ﬁ.m technical documentation requirgd 1o W“Wc:mwmw that the product
asrmants of the l VO i
cible for inspe i

5 meet the
directive has been compiled ©
{ m W‘:“ rcemeant authorities.,

Signed:
Authority:
Date:




